
590-304-000 Triple Bagger Page 1 of 2
General Assembly

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983



590-304-000 Triple Bagger Page 2 of 2
General Assembly

Ref # Part Number Qty DescriptionS/P/F
1 631-04238 Chute, Elbow1
2 664-04018 Grasscatcher Cover Assembly1
3 683-0617A Chute Stop Bracket1 S
4 689-00002 Support Assembly, Grasscatcher1 S
5 703-05195 Hanger Bracket - Bottom1 S
6 703-05833 Hanger Bracket - Top (w/ cutout)1
7 703-05856A Bracket, Catcher Support LH1 S
8 703-05858A Bracket, Catcher Support RH1 S
9 703-06018 Deflector, Deck1 S

10 710-0376 Screw, Hex Cap, 5/16-18 x 1.0 Gr51 /P
11 710-0597 Screw, Hex Cap, 1/4-20 x 1.0 Gr51 /P
12 710-0604A Screw, Hex Wash. Hd. TT, 5/16-18 x 0.6251 /P
13 710-3015 Screw, Hex Cap, 1/4-20 x 0.75 Gr51 /P
14 710-3022 Screw, Hex Cap, 3/8-16 x 2.75 Gr51 /P
15 711-0332 Pin, Clevis , .5 x .781 S
16 711-04069 Pin, Grasscatcher 1/4-201 S
17 712-04063 Nut, Hex Flange Insert Lock, 5/16-181 /P
18 712-04064 Nut, Hex Flange Insert Lock,1/4-201 /P
19 712-04065 Nut, Hex Flange Insert Lock, 3/8-161 /P
20 714-04023 Pin, Internal Cotter1 S
21 719-04271A Weight, Bagger1
22 723-04009A Chute Strap1 /P
23 723-0476 Chute Strap1
24 731-05878 Tube, Extension, 8"1
25 731-0926B Tube, Catcher1 /P
26 736-0253 Washer, Bell, .525 x 1.0 x .051 S
27 736-3092 Washer, Flat, .265 x 1.0 x .03 HT1 /P
28 738-0380 Shoulder Screw, .5 x .270: 3/8-161 S
29 742-0679 Blade1 S
30 783-0601 Catcher Support Bracket1 S
31 N/A Bag Assembly, Catcher  Order Componants1

764-0251 Bag:Ctcher:Grass Triple  Not Shown1 S
749-0745 Tube:Frm:Grsbg Triple  Not Shown1 S
712-0272 Hex:Sems:#10-24  Not Shown1 /P
710-0604A Scr:TT:5/16-18:0.625  Not Shown1 /P
710-0473 Screw:Truss Mach #10-24 x .50  Not Shown1 /P
17201A Brkt:Hngr:Bag Frame  Not Shown1 S

www.mymowerparts.com

For  Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983


